PAGE 1

PARTS LIST SECTION

CARCO MODEL G-80-PS
PSM AND PSC WINCH

(WITH INTERNAL FILTERS)

For control stand, cables, hydrauiic hoses, pumps,
and fittings see adapter section of this manual

CONTENTS

Page
Parts tdentification Drawing . . . . . . . . . . . . . . 3
WinchCase. . . . . . . . . . . . . . .. .. .45
Bevel Gear Shaft . . . . . . . . . . . . . . . . . .67
Cluytch . . . . . . . . . . . . .+ . . ... . 8
BrakeShaft . . . . . . . . . . . . ... .. .9
Brake Control {Spring Applied) . . . . . . . . . . . . .10
Brake Control {(Manuat) . . . . . . . . . . . . . . .1
Brake Cylinder . . . . . . . . . . . . . . . . 1213
tdler Shaft (No Free Spool) . . . . . . . . . . . . . .14
Drum Shaft (Standaed} . . . . . . . . . . . . . . . .18
Drum Shaft (FreeSpool} . . . . . . . . . . . . . .1617
Case Cover, Control Valveand Filters . . . . . . . . . . 1825
ReliefValve . . . . . . . . . . . . . . . . .. .26
Pressure Gauge . . . . . . . . . . . . . . . . . .27
Controi Stand . . . . . . . . . . . . . . . o . L0293
Brake Stand . . . . . . . . . . . . . . ... .32
Coupler . . . . . . . . . . . . . . . . . . . . .33
Fairlead. . . . . . . . . . . . . . . . . ... 24

Note: Purchased parts, such as bearings and oil seals may be substituted with parts of
equal guality on the manufacturer’s recommendation, and with the approval of

Pacific Car and Foundry Company.

ATTENTION: Be sure to give correct part number, part name and complete serial number
of winch when ordering, Afso name and model of the tractor on which the winch is mounted.

PACIFIC CAR AND FOUNDRY COMPANY -« ADIVISION OF BACCAR

WINCH PRODUCTS 1400 NORTH FOURTH STREET, RENTON, WASHINGTON 98055 US.A.
TELEPHONE: {206} 235-2799 TELEX 32-8042

Ok

2309-F-4-15-78
PRINTED IN USA . SUPERSEDES
2309-F-5-15-77






CARCO MODEL G-80-P5, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 3
GENERAL INFORMATION

PARTS IDENTIFICATION INDEX DRAWING
CARCO MODEL G-80-PS, PSM & PSC WINCH

oy

L SEE ADAPTER SECTION
SEE PAGES 18, 20,22 AND 24 FOR J—‘—T FOR BEVEL GEAR, BEVEL PINION AND
WiNCH CONTROL VALVE PARTS FaatEN) ma CARRIER PARTS IDENTIFICATION
IDENTIFICATION | o ‘i:' B

SEE PAGE 17 FOR
RELIEF VALVE PARTS
TOENTIFICATION

i

SEE PAGE 6 FOR

e BEVEL GEAR
W | SHAFT PARTS

1 IDENTIEICATION

N
SEE PAGE 2 FOR ”--"-/

BRAKE SHAFT PARTS
IDENTIFICATION

SEE PAGE 15 FOR
iDLER SHAFT PARTS
IDENTIFICATION

eE e
ey

r— SEE PAGES 10 AND 11
FOR BRAKE
CONTROL PARTS
IDENTIFICATION

= —

SEE PAGE 16 FOR .
CABLE DRUM SHAFT PARTS
iIDENTIFICATION

SEE PAGE 4 FOR SEE PAGE 29 FOR
WINCH CASE PARTS COUPLER PARTS
{DENTIFICATION IDENTIFICATION

2310-F-16-1-74
SUPERSEDES
2310-F-9-1-73



CARCO MGDEL G-80-PS, PSM 8 PSC WINCH
PARTS LIST SECTIOCN—PAGE 4
WINCH CASE

WINCH CASE

2310-B-9-1-73



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 5

WINCH CASE
QUAN,

REF. CARCO PART NO. NAME AND DESCRIFTION PER

UBNIT

I 16169-8 Plug, 12 NPT Sq.Hd, 1

2 16168-20 Plug, 1-1/4 NPTF Mag. Sq. Hd. 1

3 16290-2016 Dowel Pin, 5/8 x 1 2

* 4 49304 Case Complete (includesitems 12 and 14) i

5 42048 Cover 1

6 16064-10 Washer, 5/8 2

7 16047-1008 Cap Screw, 5/8 UNC x 1HH. 2

8 44810 Cover i

9 16064-8 Washer, 1/2 24

10 16047-810 Cup Serew, 1J2UNC x 1-1/4 HH. 23

11 44207 Cover t

* 12 44148 Cover i

i3 45050-1856 Stud 2

# 14 44147 Cover 1

15 16288-1272 Cotter Pin, 38 x 4-1/2 1

16 16064-18 Washer, 1-1/8 4

17 16047-1834 Cap Screw, 1-1/8 UNC x 4-1/2 HH, 2

18 49337 Cover 1

19 49338 Gasket 1

20 16047-607 Cup Screw, 3/8 UNC x 78 H.H. 22

21 16064-6 Washer, 3/8 27

22 Ref. Only Housing (see pages 18,20 and 22) 1

23 49340 Gasket 1

24 49335 Cover 1

25 49336 Gasket I

26 49345-80 Shroud I

27 [6047-808 Cap Screw, 1f2UNC x | HH. I

28 16012-19 Clip, KICKHAEFER CC-2213 i

2% 16047-610 Cap Screw, 3/8 UNCx I-1/4 HH. 1

30 16033-6 Nul, 3f8 UNC Hex 1

31 49342-80 Suction Tube 1

32 16249-1 Relicf Plug, ALEMITE 317400 1

33 16047-1232 Cap Screw, 34 UNC x 4 HH. 4

34 16064-12 Washer, 3/4 4

35 49043-2 Cable Guard (includes item 15) 1

36 16033-18 Nut, 1-#/8 UNC Hex 2

ot 37 44210 Gasket (see notes below) 2

38 16220-38 Plug, WHITE 1604-136-Y |

39 44833 Gasket 1

40 45514-3 Gasket (Length 747} 1

41 44814 Gasket 1

42 16150-2 Elbow, 1/8 NPT 90° Street 1

43 16055-5 Drive Screw, #10x 3/8 Type U 4

P 44 See Below Nume Plate 1

45 16167-8 Plug, /2 NPT Hex Soc. 1

46 16169-20 Plug, 1-1/4 NPT Sq. Hd. l

S 47 See Below [nstruction Plate 1

48 16453-5 : Sealant, DOW-CORNING No. 732 RTV , 50z, Tube i

* 1tems 4, 12 and 14 cannot be ordered separately $r*_+_i{49329 — Name Plate, PS Models,

*# For aluminum cover gasket order 48922-3. 45816 — Name Plate, PSM and PSC Models.  9311.5.141.4.77
GB80 Winch /N 5813 and up use no gasket. Use ., §49044 inst, Plate, PS Winclh SUPERSEDES
Silastic Sealunt No, 732 RTV, Item 48 to seal’ **“{43634 inst. Plale, PSG & PSM Winch 2311-E-5.15.77

cover to case.



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION~PAGE 6
BEVEL GEAR SHAFT

BEVEL GEAR SHAFT

|

2311-8-9-1-73



CARCO MODEL G-80-PS, PSM & PSC WINCH

PARTS LiST SECTION—PAGE 7
BEVEL GEAR SHAFT

QUIAN,
REF. CARCO PART NO., NAME AND DESCRIPTION PER
UNIT
i 16166-20 Piug, PARKER 05P0-20 2
2 44753 Spring
3 44949 Seal (includes item 25) 2
4 16047-810 Cap Screw, 1/2UNC x I-i/4 HH. 12
5 44165 Retainer 2
6 44185 Shim Set 2
7 41742 Shaft 2
8 44198 Ring 2
9 44336 Shim Set 2
10 15150 Brg. Cup 2
15152 Brg. Cone 2
1t 44851 Thrust Washer 2
12 15254 Brg. Set  (Matched) 2
13 44173 Retng. Ring 2
14 44858 Retng. Ring 2
15 43861 Pinion 2
16 44825 Thrust Washer 2
17 44860 Clutch (See Page 3) 2
(includes items 3 and 14)
18 44167 Seal 4
19 15037 Ball Brg. 2
20 44245 Spacer 1
21 44164 Shaft 1
22 16064-8 Washer, 1/2 12
23 44940 Washer
24 44185-4 Gasket
25 16262-121 O-Ring, NAT’L. 610067

2312-F-10-1-74
SUPERSEDES
2312-F-9-1-73



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 8
CLUTCH

CLUTCH--NO. 44860

QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 44863 Housing (includes items 13 and 14) i
2 46244 Seal 1
3 46245 Seal t
4 44855 Piston I
5 44861 Returr: Ring 1
6 44859 Spring 16
7 44172 Retainer 1
8 16313-325 Retng. Ring, TRUARC 5100.325 1
9 46132 Steel Disc 5
10 46131 Friction Disc 4
I3 44858 Retng. Ring 1
12 44173 Retng. Ring 1
13 16290-1208 Dowel, 3/8 x i/2 1
14 45415-2 Onifice Dowel i
15 16295-1432 Pin, SPIROL 437-2000-H-B-K i

2312-B-8-1-73




BRAKE SHAFT

CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 9

BRAKE SHAFT

QUARN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNAT
1 16313-231 S0 Reing. Ring, TRUARC 5100-231 2
2 46604 Brake Band Assembly (includes following) I
46605 Brake Block Lyprst Ko 3
16323-808 Rivet, 1/4 x 1f2 Tub, Brass LB 32
3 44182 Brake Drum 1
4 16047-810 Cap Screw, 12 UNC x 1-1/4 HH. 12
5 44158 Carrier 1
6 16342-2 Oil Seal, NAT’L. 410574 I
7 44t 84 Shim Set 2
8 15077 Ball Brg. 2
9 44186 Spacer 2
10 44159 Gear i
(3 16313-300 Retng. Ring, TRUARC 5100-300 2
i2 44163 Shaft 1
i3 44160 Pinion 1
i4 44183 Cover |
i35 16064-8 Washer, 1/2 i2
16 46229 Gasket 2
17 51955 Asbestos Warning Plate 1

2313-F-4-15-78
SUPERSEDES
2313-F-8-1-73



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LiST SECTION—PAGE 10
BRAKE CONTROL (SPRING APPLIED)

*OIAGRAM SHOWS PINS HTEMS 7 AND 15}
IN LOCATHONS FOR OVERWIND CABLE
DRUM OPERATIONS.

FOR UNDERWIND OPERATION THE FIN
LOCATIONS MUST BE INTERCHANGED

BRAKE CONTROL {SPRING APPLIED)

DUAN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 44107 Spring 1
2 40159-1 Rod Nut 1
3 40157 Rod 1
4 40G156-1 Rod Nut 1
5 16288-420 Cotter Pin, 1/8x 1-1/4 7
6 44114 Pin 2
7 32920 - Pin 1
8 40119 Link 1
9 45805 Nipple 1
10 16142-46 Elbow, WTHRHD, C5455x6 1
1t 16145-66 Elbow, WTHRHD.C5405x6x 6 |
12 45806 Orifice 1
13 44118-17 Hose 1
14 44118-13 Hose 1
15 32919 ~j Pin 1
16 44195 Arm ) 1
17 45861 Cylinder {See Figure 7) 1
18 43134 Pin 1
19 40155 Spring 1
20 16047-1236 Cap Screw, 3/4UNCx5HH, i
21 44206 Eye Bolt 1
22 16043-8 Nut, 1/2 UNC Hex Jam 1
23 40174 Nut i
24 40175 Pin 1
25 42023 Screw i
26 44687-1 Spacer 2
27 46077-2 Sleeve i
28 44806 Spring i
29 16055-5 Drive Screw, #10 x 3/8 Type U 2
2313-8-10-1-74
SUPERSEDES

2313-B-9-1-73




BRAKE CONTROL {(MANUAL)

CARCO MODBEL G-B0-PS, PSM & PSC WINCH

PARTS LIST SECTION—PAGE 11
BRAKE CONTROL {MANUAL}

*DIAGRAM SHOWS PINS {ITEMS 9 AND 10}
IN LOCATIONS FOR OVERWIND CABLE
DRUM OPERATIONS.

FOR UNDERWIND OPERATION THE PN
LOCATIONS MUST BE INTERCHANGED

QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
t 16044-6 Nut, 3/8 UNF Hex Jam 1
2 16245-6 Yoke, CLEVELAND 2708-4A 1
3 16246-6 Pin, CLEVELAND 2708-1/2-4A 1
4 44978 Lever 1
5 16245-8 Yoke, CLEVELAND 2708-6A 2
6 16246-8 Pin, CLEVELAND 2708-1/2.6A 2
7 16044-8 Nut, 1/2 UNF Hex Jam 2
8 376294 Stud ]
# 9 32919 Pin 1
* H# 32920 Pin 1
il 44687-1 Spacer 2
12 44195 Arm i
13 40156-1 Rod Nut i
14 40157 Rod |
15 40159-1 Rod Nut |
14 44107 Spring l
17 16288-420 Cotter Pin, 1/8 x 1-1f4 4
18 44114 Pin 2
19 40119 Link [
20 16055-5 Drive Screw, #10x 3/8 Type U 2
21 44806 Spring t
22 16047-1236 Cap Screw, 3/4 UNC x SHH. i
23 16043-6 Nut, 3/8 UNC Hex Jam 1
24 16056-620 Set Serew, 3/8 UNC x [-1/4 Hex Soc, 1
25 453512 Control Cable Anchor 1
26 46077-2 Sleeve 1
27 16169-6 Plug, 3/8 NPT 8q. Hd. 1
28 16169-4 Phig, 1/4 NPT Sq. Hd. |

2314-F-9-1.73



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LiST SECTION—PAGE 12
BRAKE CYLINDER

9 871163 5 10 4
BRAKE CYLINDER-NO. 45861

3
72 2

—— 1

MANUFACTURER: REMCO
CARCO PART NO. 46473
REMCO PART NO. C-2-552

QUAN,
REF, CARCO PART NO, NAME AND DESCRIPTION PER
UMIT
H 1 Tube i
#* 2 16281-5 Wiper, REMCO 472309 1
7 3 16262-214 O-Ring, NATL. 622719 2
o 4 Head 1
* 5 16262-228 O-Ring, NAT’L. 623006 i
Hfe i) Piston 1
* 7 16334-1 Seal, C/R 710087 1
H g Rod 1
S 162819 Nut, REMCO 410504 {
10 16054404 Set Screw, 1/4 UNC x /4 Hex. Soc. 1
* 11 16301-1 Back-up Washer, C/R 451069 1
* * 46241 Repair Kit (inclodes items 2,3,5,7 and 11) i
#*Not a spares item, order 45861 cylinder assy.
3 8§ 91 21012 11 6
MANUFACTURER: CROSS
CARGO PART NO, 48474 5 _ 7
CROSS PART NQ, 225020 WSC \ 3 BN
T £ SRS aoy 4
_ {%//‘ =l ____________O
QUAN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
A i Tube 1
2 16280-2 Head, CROSS 1C3243 1
3 16280-3 Piston, CROSS 1C3279 1
4 162804 Rod, CROSS 1C3282 1
5 i6280-5 Nut, CROSS 1A{146 I
6 16280-6 Retag, Ring, CROSS JA0280 1
® 7 16280-7 Wiper, CROSS 1AQ014 1
# 8 16334-1 Seal, C/R 710087 1
*® o 163G1-1 Back-up Washer, (/R 451069 1
* 10 16262-228 O-Ring, NAT’L. 623006 1
® 11 16262-214 O-Ring, NAT’L. 622719 I
12 16054404 Set Screw, 1/4 UNC x 1/4 Hex. Soc. 2
* F 46241 Repair Kit  (includes items 7,8,9,10 und 11) 1

wxNot a sparcs item, order 45861 cylinder assy.

2314-B-4-15-78
SUPERSEDES
2314-8-9-1-73




CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION-PAGE 13
BRAKE CYLINDER

11 78 3 1 2 5 12 10 4

-

MANUFACTURER — REMCO
CARCO PART NO. — 49684
REMCGO PART NO. — 021370

BRAKE CYLINDER — NO. 45861

QUARN,

REF. CARCO PART NO, NAME AND DESCRIPTION PER

UNIT
Hk i Tube 1
2 16281-17 Rod, REMCO B-231428 1
3 16281-18 Piston, REMCO B-221364 I
4 16281-19 Head, REMCO B-26]288 1
* 5 16262-228 O-Ring, NATL. 623006 1
* 6 16262-214 O-Ring, NATL. 622719 i
® 7 16334-1 Seal, C/R 710087 i
# 8 1630%-1 Buck-Up Washer, C/R 451069 H
*# 9 16420-9 Wiper, REMCO $04009 1
10 16307-250 Reing. Ring, SPIROCLOX RRT-250 i
11 1628120 Nut, REMCO 812063 1
12 16056404 Set Screw, 1/4 UNC x 1/4 Hex Soc. Cup Pt. 2
® ¥ 46241 Repair Kit (Includes Items 5,6, 7,8 and 9) 1

++ Not a spares item, order 45861 cylinder assy.

2315-F-4-15-78
SUPERSEDES
2315-F-5-15-77



CARCO MODEL G-86-PS, PSivi & PSC WINCH
PARTS LIST SECTION —PAGE 14
IDLER SHAFT

oL )

IDLER SHAFT (NO FREE SPOOL)

QUAN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
i 15284 Rolier Brg. 2
2 44161 Gear i
3 44162 Pinion H
4 44357 Shaft H
5 44184 Shim Set 1
6 44183 Caover 1]
7 16047810 Cap Screw, 1/2UNCx 1-1/4 HH. 6
8 16064-8 Washer, /2 6
9 46229 Gasket 1

23156-B-5-15-77
SUPERSEDES
2-15-B-10-1-74



CARCO MODEL G-80-PS3, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 15
DRUM SHAFT {STANDARD)

DRUM SHAFT {STANDARD)

1
QUAN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
. 1 1604444 Nuil, 2-3/4 UN Hex Jam 2
2 44880 Shim 2
3 16343-32 Qil Seal, NAT'L. 455487 1
4 44180-3 Spacer 1
5 44179 Seal 2
6 15199 Brg. Set 2
Hokk 7 44154 Shaft 1
8 16222-2 Fitting, ALEMITE 16108 i
9 {44153 Standard Drum 1
* 1144681 High Capacity Drum 1
10 16342-%1 Qil Seal, NAT’L. 415270 1
il 16343-26 Qil Seal, NAT’L, 455040 |
12 44166 Gear 1
e i3 45081-2 Dowel Pin 6
14 Y1646 Lock 1
15 16048-1420 Cap Screw, 7/8 UNF x 2-1/2 HH. 6
16 441552+ Spacer H
17 16262-340 O-Ring, NATL. 622743 1
18 {25459-2 Ferrule for 1-1/8 Wire Rope 1
25459-1 Ferrule for 3/4, 7/8 or 1 Wire Rope 1
NOTTS:

*  Oplional high capacity drum is standard on PSC models,

#%  When bull gear or cable drum is repiaced, dowel holes must be drilled 57/64” and reamed 9057/
9077 te accommodate oversize 45081-2 dowels.

#¥%  For extended drum shaft order 46926 shaft and 2 each 16041-19 put, TIMKEN T-AN-19.

f

2316-F-5-15-77
SUPERSEDES
2316-F-10-1-74



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION —PAGE 16
DRUM SHAFT (FREE SPOODL)

- CONTROL
CABLE
{REF}

NNA
/&
\

DRUM SHAFT (FREE SPOOL) .
ASSY. No, 49980 STARTING WITH WINCH SERIAL NUMBI}ER 5137, THRU 5140, 5198 AND UP

2316-B-5-15-77
SUPERSEDES
2316-8-10-1-75



£

CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 17
DRUM SHAFT {FREE $P0OOL)

** When bull gear or cable drum is replaced, dowel holes must be drilled 57/64™ and

reamed 9057/.90777 to accommodhie oversize 45081-2 dowels,

#EE Qeq free spool control group for correct cable.

QUAN.
REF. CARCO PART NOG. NAME AND DESCRIPTION PER
UNIT
1 16041-6 Lock Nut, TIMKEN TN-06 1
2 16044-6 Nut, 3/8 UNF Hex Jam i
3 16047-608 Cap Screw, 3/8UNC x HH. I
4 16047812 Cap Screw, 1/2 UNC x {-1/2H.H. 2
5 16047-836 Cap Screw, 1/2UNC x5 HH. 2
G 16056-606 Set Screw, 3/8 UNC x 3/8 Hex Soc. Cup Pt. 1
7 16067-6 Washer, 3/8 2
8 16064-8 Washer, 1/2 ]
9 16313-62 Retn’g. Ring, TRUARC 51006-62 2
10 16226-1 Key, WOODRUFF No.6 5/32x5/8 2
il 16292616 Spring Pin, ROLLPIN 3/16 % | i
12 16342-19 Qil Scai, NAT'L.4107%1 1
13 16403-2 Ball Plunger, CARR-LANL CL70-BP3 1
i4 16404-14 Cam Follower, TORR. CR-{4 i
i5 See Note Control Cable (Ref) |
16 49332 Control Cable Pin 1
17 49333-1 Disc Spring i
13 49932 Cable Anchor 1
19 49933 Shroud 1
20 49935-80 Bull Pinion Assy. i
21 49938-1 Thrust Washer I
22 49939-1 Idler Shaft Gear I
23 49940-80 Guide 1
24 49941-80 Conlrol Lever I
25 45942-1 Idler Shaft 1
26 49943 Pinion Coupling 1
27 49944-80 Shilt Flange Assy. 1
28 49947 Shift Cain l
29 49948 Shifter Shaft 1
30 15298 Bearing Sct i
31 49957-44 Split Lock Nut 1
32 16045-712 Screw, Self Locking 716 UNF x 1-1/2 Hex Soc. 11d. i
33 16044-44 Nut, 2-3/4 UNF Hex Jam {
34 16262-340 O-Ring, NAT’L. 622743 !
35 441552 Spacer : ]
36 450812 Dowel Pin 6
37 16048-1420 Cup Screw, 7{8 UNF x 2-1/2 H.H. 6
38 Y lo46 Lotk I
39 44166 Gear !
40 15199 Brg. Set 1
41 16343-26 Oil Seal, NAT'L. 455040 i
42 16342-11 Qil Seal, NAT’L.415270 1
43 {25459—2 Ferrule for i-1/8 Wire Rope 1
i 25458-1 Ferrule for 3/4,7/8 or 1 Wire Rope 1
44 44154 Shaft !
45 44179 Seal 2
46 44880 Shim 2
47 16343-32 Oif Seal, NAT'L. 455487 i
48 44180-3 Spacer i
49 44153 Standard Drum |
44681 High Capacity Drum |
50 16222-2 Fitting, ALEMITE 1610B 1
51 15284 Roller Brg. 2
32 44184 Shim Set l
53 44183 Cover ' [
54 16047-810 Cap Screw, 1/2UNCx 1-1/4 HH. 6
55 160064-8 Washer, 1/2 6
56 46229 Gasket i

NOTES: # Optional high capacity drum is standard on PSC models.

2410-F4-15-78
SUPERSEDES
2410-F-11-1-77




CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 18

WiNCH CONTROLS “A”

STANDARD CCNTROL CABLE AND
SUCTION PORT LOCATION

CONTROL VALVE REF.
~ CONTROL CABLE REF.

27

PUMP SUCTION
PORT REF.

PRESSURE
PORT REF.

WINCH CONTROLS “A”
ASSEMBLY MO. 49350-80
|

2410-8-8-1-75



&

Hot

CARCO MODEL G-BO-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 19

STANDARD GONTROL CABELE AND
SUCTION PORT LOCATION

WINCH CONTROLS “A"

QUAN,
REF. CARCOPART NO. MAME AND DESCRIPTHON PER
LEMIT
i 160249 Cup Screw, 1/2 UNF x 1 Hex Dr. Hd. 1
2 16043-6 Nut, 3/8 UNC Hex Jam 1
3 16047610 Cap Screw, 3/8 UNC x 1-1/4 H.H. 2
4 16056-610 Scl Screw, 3/8 UNC x 5/8 Tlex Soc, Hd, 1
5 16067-6 Washer, 1/2 1
6 1612944 Connector, ANCHOR 4M-4JMS 3
7 16129-88 Conneclor, ANCHOR 8M-8IMS i
g 16262-220 O-Ring, NAT’L. 622725 i
9 16292-616 Spring Pin, ROLLPIN 3/i6x 1 ;
10 16392 Return Filter, BALDWIN BT-364 1
il 163593 Suction Strainer, MARVEL 610-5-M40 i
12 44960 Reliel Valve (Sec Page 18) i
13 48125-1 Lockwire, 16Ga.x 12 ]
id 49318 Relief Valve Plate 1
15 4G323 Seal Washer 1
i6 49324 Valve Body Seal 1
17 49325 Control Valve 1
18 49327 Housing |
19 45330 Control Lever |
20 49331 Control Lever Pin |
21 49332 Control Cable Pin 1
22 49333-1 Disc Spring 2
23 16364-2040 Connecting Link, ANSI 2040 1
24 49370 Brake Fube i
25 49657 Eihow 1
26 49367 Forward Clutch Tube 1
27 16129-66 Connector, ANCHOR 6M-6JMS 6
28 49369 Brake Return Line Tube 1
29 16158-1211 Nipple, 3/4 NPT x 1-3/8 1
30 49353 Valve Supply Tube l
31 49371 PTO Lube Tube 1
32 49368 Reverse Tube !
33 161694 Plug, 1/4 NPT Sq. Hd. i
34 16129-68 Connector, ANCHOR 6M-8JMS 1
35 16262-208 O-Ring, PARKER 2-208 N674-70 i
36 49519 Gasket 1
37 50218 Connector t
8A 44259- Stop I
&8 45548 Spring 1
8C 45623 Stop i
8D 16313-75 Retn’g. Ring, TRUARC 510075 I
8Lk 45549 Spring !
8F 45622 Washer |
B8G 16314-150 Retr’g. Ring, TRUARC N5000-150 ]
8H 49322 Spool 1
8i 40321 Body I
8] 16217-8 Ball, }/2 Stcel 4
8K 43855 Piston 1
s8L - 16262-215 O-Ring, NAT’L. 622720 {
M 16308-131 Reln’g Ring, SPIROLOX RS-131 1
&N 45857 Spring 1
80 45856 Stop ]
8P 16305-156 Rein'g. Ring, SPIROLOX RR-156 1

# ltems 8B, 8C, 8E and 81" not serviced separately, Onder spring repair kit 45813.

w# Hems 8H, 81 and 8K arc not serviced separaicely. Order 49325 control valve.

2323-F-4-15-78
SUPERSEDES
2323-F-10-1-74



CARCO MODEL G-80-PS, PSM & PSC WiNCH
PARTS LIST SECTION—-PAGE 20

WINCH CONTROLS “B”

RELOCATED CONTROL CABLE LOCATION
WITH STANDARD SUCTION PORT

PUMP SUCTION
PORT REF.

CONTROL
CABLE REF] 37

PRESSURE
PORT REF.

WINCH CONTROLS “B” 80 b
ASSEMBLY NO. 49677-80

2323-B-10-1-74
SUPERSEDES
2323-8-11-1-73



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 21

RELOCATED CONTROL CABLE LOCATION
WITH STANDARD SUCTION PORT

WINCH CONTROLS "B™

REF.

CARCOPART NO.

NAME AND DESCRIPTION

QUAN,
PER
UNIT

Podh bt bt ok bk ot ot it ik ik e
OO0 =IO n L g = O ND 00 D O LA e G0 D e

Lo L G L L L) 0 B B D B B B D I b
e e T e L e N o s e = T N

09 0 O 03 0O 08 OG OO
R RecTezRw el iy

ok
k3

0% o
L.‘J—-q

ok

0o o0 Og 00 0o 00
MoZEMR

160249
16047-610
1612944
16129-66
16£29-68
16129-88
16033-6
16262014
16262-220
16292-616
16364-2040
16392
16393
44960
48125-1
45318
49323
49324
49325
49568
49569
49570
49731-80
161678
50218
161581211
49657
49370
459367
161694
49369
49353
49371
49368
49519
163984
16067-6

44259-1
45548
45623
16313-75
4554%
45622
16314150
49322
49321
16217-8
45855
16262-215
16308-131
45857
45856
16305-156

Cap Screw, 1/2 UNF x | Hex Dr. Hd.
Cap Screw, 1-1/4 UNCx 1-1/4 HH.
Connector, ANCHOR 4M-4IMS
Connector, ANCHOR 6M-6JMS
Connector, ANCHOR 6M-8IMS
Connector, ANCHOR 8M-8IMS
Nut, 3/8 UNC Hex

O-Ring, NAT'L, 610014

O-Ring, NATL. 622765

Spring Pin, ROLLPIN 3/16x 1
Connecting Link, ANSI 2040
Relurn Filter, BALDWIN BT-364
Suction Strainer, MARVEL 610-5-M<40
Relief Valve

Lockwire, 16Ga.x 12

Relief Valve Plate

Seal Washor

Valve Body Secal

Control Valve

Lever

Pin

Control Lever

Housing

Plug, 1/2 NPTF Hex Soc. Hd.
Connector

Nipple, 3/4 NPT x 1-3/8

Elbow

Brake Tube

Forward Tube

Plug, 1/4 NPT 8¢. Hd.

Brake Return Line Tube

Valve Supply Tubc

PTO Lube Tube

Reverse Tube

Gasket

U-Bolt, CABLECRAFT 161-0144
Lock Washer, 3/8

Stop

Spring

Stop

Retn’z. Ring, TRUARC 5100-75
Spring

Washer _
Retn’g. Ring, TRUARC N5000-150
Spool

Body

Ball, 1/2 Steel

Piston

O-Ring, NATL. 622720

Retr’g. Ring, SPIROLOX RS-131
Spring

Stop

Retr’g. Ring, SPIROLOX RR-156

N:-—i—li—l—-l—ll—li—i—i—.—.——mm;-a.—;—AH;—A;—A;—A;—;—A.—F—,—_N._HMMMG\MMH

e = S T S e R pr—

* [tems 8B, 8C, 8E and 8F not serviced separately. Order spring repair kit 45813,
#% Items 8H, 8I and 8K are not serviced separately, Order 49325 control valve.

o1

2324-F-10-1-74
SUPERSEDES
2324-F-11-1-73




CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 22

WINCH CONTROLS “C”

STANDARD CONTROL CABLE LOCATION
WITH RELOCATED SUCTION PORT

g B

CONTROL VAL VE REF.
CONTROL CABLE REF,

1%

PUMP SUCTON
PORT REF,

PRESSURE
PGRT REF,

L Pp

WINCH CONTROLS ~“C” 8P
ASSEMBLY NO. 49618}80

2324-B-10-1-74
SUPERSEDES
2324-8-11-1-73



CARCO MODEL. G-80-PS, PSM & PSC WINCH

STANDARD CONTROL CABLE LOCATION PARTS LIST SECTION--PAGE 23
WITH RELOCATED SUCTION PORT WINCH CONTROLS “C

)
e

ik

*

ETS

QUAN.
REF, CARCO PART NO. NAME AND DESCRIPTIOMN PER
UNST
1 16024-9 Cap Screw, 1/2 UNF x ! Hex Dr, Hd. I
2 16043-6 Nut, 3/8 UNC Hex Jam i
3 16047-610 Cap Serew, 3/8 UNC x 1-1/4 H.H. 2
4 16056-610G Set Screw, 3/8 UNC x 5/8 Hex Soc. Hd. |
5 16064-8 Washer, 1/2 1
a 1612944 Connector, ANCHOR 4M-4IMS 3
7 16129-88 Connector, ANCHOR 8M-8IMS 1
8 16262-220 O-Ring, NAT'L, 622725 1
9 16292-616 Spring Pin, ROLLPIN 3/16x 1 1
10 16392 Return Filter, BALDWIN BT-364 1
11 16393 Suction Strainer, MARVEL 610-5-M-40 i
12 44960 Relief Vaive (See Page 18) I
13 48125-1 Lockwire, 16 Ga.x 12 I
14 49318 Relief Valve Plate !
15 49323 Seal Washer i
16 49324 Valve Body Seal {
17 49325 Control Valve I
i8 49732-80 Housing i
19 49336 Control Lever 1
20 49331 Control Lever Pin ]
21 49332 Control Cabie Pin 1
22 49333-1 Disc Spring 2
23 16364-2040 Connecting Link, ANSI 2040 1
24 49370 Brzke Tube 1
25 49657 Elbow {
26 49367 Forward Clutch Tube 1
27 16129-66 Connector, ANCHOR aM-6IMS 6
28 49369 Brake Return Ling Tube 1
29 16158-1211 Nipple, 3/4 NPT x 1-3/8 I
30 49353 Valve Supply Tube |
31 4937} PTO Lube Tube 1
32 49368 Reverse Tube 1
33 161694 Plug, 1/4 NPT Sq. Hd. 1
34 16129-68 Connector, ANCHOR 6M-8IM$ ]
35 16262-208 O-Ring, PARKER 2-208 N&74-70 1
36 49519 Gaskel i
37 50218 Connector |
38 16167-16 Plug, 1 NPTF Hex Soc, Hd, 1
BA 44259-1 Stop 1
8B 45548 Spring 1
8C 45623 Stop 1
8D 16313-75 Retn’g. Ring, TRUARC 5100-75 1
8L 45549 Spring 1
8F 45622 Washer 1
8G 16314-150 Retn's. Ring, TRUARC N5000-150 1
8H 49322 Spool 1
81 493721 Body 1
83 16217-8 Ball, 1/2 Steel 4
8K 45855 Piston 1
8L 16262215 O-Ring, NATL, 622720 1
8M 16308-131 Retn'g. Ring, SPIROLOX RS-131 1
8N 45857 Spring 1
80 45856 Siop 1
8P 16305-156 Rein’g. Ring, SPIROLOX RR-156 1

items 8B, 8C, 8E and 8F not serviced separately, ®rder spring repair kit 45813,
Ttemns 8H, 81 and 8K are not serviced separately, Order 49325 control valve.

2379-F-4-15-78
SUPERSEDES
2378-F-10-1-74



CARCO MODEL G-80-PS, PSM & PSC WiNCH
PARTS LIST SECTION—PAGE 24
WiNCH CONTROLS “D”

RELOCATED CONTRCL CABLE LOCATION
WITH RELOCATED SUCTION PORT

13 PUMP SUCTION
_ PORT REF,

CONTROL
CABLE REF} 37

A o "-’(‘.—
\\\\__ 2
35

PRESSURE
PORT REF.

31

WiNCH CONTROLS "D
ASSEMBLY NO. 49573,80

2379-B-10-1-74



CARCO MODEL G-80-PS, PSM & PSC WINCH

PARTS LIST SECTION—PAGE 25
WINCH CONTROLS "D

RELOCATED CONTROL CABLE LOCATION

WITH RELOCATED SUCTION PORT

REF.

CARCO PART NO.

NAME AND DESCRIPTION

QUAN,
PER
UNIT

e A R T T e T e
Moo ~I A R DR = QD 0O - O R L D —

Lo b2 bd bD Tt b B ) DD B
=N o Ty I I RN N U NP

[PSILNE U
L

LTCREVELFL L R L]
Qo =1 v

e 00 00 00 0o 0O
HEES O R -

8G
#4
ok

o0 G 0D
g e it

ek

90 0o G0 $4 00 Go
NMoZRrMR

16024-9
16047-610
1612944
16129-66
16129-68
16129-88
16167-16
16262-014
16262220
16292-616
16364-2040
16392
16393
44960
48125-1
49318
49323
49324
49325

49568

49569
49570
49733-80
161678
50218
16158-1211
49657
49370
49367
161654
49369
49353
49371
49368
49519
16398-4
16067-6
16033-6

44259-1
45548
45623
16313-75
45549
45622
16314-150
49322
49321
16217-8
45855
16262-215
16308-131
45857
45856
16305-156

Cap Screw, 1/2 UNF x 1 Hex Dr. Hd.
Cap Screw, 1-1/4 UNC x 1-1/4 TLH.
Connector, ANCHOR 4M-<4IMS
Connector, ANCHOR 6M-6IMS
Connector, ANCHOR 6M-8IMS
Connector, ANCHOR S8M-8IMS
Plug, 1 NPTF Hex Soc. Hd.
0O-Ring, NAT'L.610014

O-Ring, NATL. 622765

Spring Pin, ROLLPIN 3/i6x 1
Connecting Link, ANS1 2040
Return Filter, BALDWIN BT-364
Suction Strainer, MARVEL 610-5-M-40
Relief Valve

Lockwire, 16Ga.x 12

Relief Valve Plate

Seal Washer

Valve Body Seal

Control Valve

Lever

Pin _

Control Lever

Housing

Plug, 1/2 NPTF Hex Soc. Hd.
Connector

Nipple, 3/4 NPT x 1-3/8

Elbow

Brake Tube

Forward Tube

Plug, 1/4 NPT Sq. Hd.

Brake Return Line Tube

Valve Supply Tube

PTO Lube Tube

Reverse Tube

Gasket

U-Bolt, CABLECRAFT 161-014-4
Lock Washer, 3/8

Nut, 3/8 UNC Hex

Stop

Spring

Stop

Retn’g. Ring, TRUARC 5100-75
Spring

Washer

Retr’g. Ring, TRUARC N5000-150
Spool

Body

Ball, 1/2 Steel

Piston

O-Ring, NATL. 622720

Retr'g. Ring, SPIROLOX RS-131
Spring

Step _

Retn’g, Ring, SPIROLOX RR-156

B B b bt o b et bt ok bk bk bt bt bk et ot b ok bt ol bk bk et berh bt b B et bk ek e bk e (O, 00 [ b

I e el e T T e - R e e e e e

+ [tems 8B, 8C, 8E and 8F not serviced separately. Order spring repair kit 45813.
#% [temns 8H, 81 and 8K are not serviced separately, Order 49325 control valve,

2317-F-10-1-74
SUPERSEDES
2317-F-11-%-73



CARCO MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION-PAGE 26
RELIEF VALVE

RELIEF VAL VE—NO. 44960

QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT

1 16271-57 Body, GRESEN 1747 i
16271-54 Shim, GRESEN 949 As

2 16271-56 Shim, GRESEN 1743 Req’d
3 16271-19 Spring, GRESEN 953 1
4 16271-58 O-Ring, GRESEN 1615 1
5 16271-59 Spacer, GRESEN 1742 i
6 16271-60 Foliower, GRESEN 1744 1
7 16271-21 Batl, GRESEN 014 1
8 16271-64 Seat, GRESEN 3093 i
9 16271-61 O-Ring, GRESEN 1718 i
10 16271-55 Washer, GRESEN 1213 1

2317-B-5-15-77
SUPERSEDES
2317-B-10-1-74



Lk

L L]

Bl

12
13
14
15

CARCO MODEL G-80-PS, PSM & PSC WINCH

PARTS LIST SECTION—PAGE 27
PRESSURE GAUGE

3 USE GPTIONAL

PRESSURE SOCURCE
FROM WINCH CASE
COVER OR RETURN
FILTER, REF.

L
DS
5 ] ﬂ
7
ALTERNATE HOSE FITTING ASSEMBLIES
PRESSURE GAUGE - NO. 48700-120
QUARN.
REF. CARCO PART NO, NAME AND DESCRIPTION PER
uNIT
L 1611644 Adapter, WTHRD, C5255x4x 4 i
2 1612944 Connector, WTHRD.C5205 x4 x4 |
3 1617144 Elbow, WTIIRD. 3400 x 4 i
4 1618444 Union, WTHRD. C5356 x4 - |
5 16185-44 Union, WTHRD. C5506 x 4 i
6 {6362-44 Snubber, CHEMIQUIP 25B-D 1
7 44921-120 Hose Assembly 1
2 45101 Tag, Instruction--Not Shown i
9 48687 Bracket 1
10 48693-1 Gauge 1
11 48712 Sheet, Instruction--Not Shown 1
12 16047-620 Cap Screw, 3/8 UNC x 2-1/2 H.IL 1
£3 16033-6 Nut, 3/8 UNC Hex. 1
14 16063-6 Washer, 3/8 1
i5 16067-6 Washer, 3/8 Lock 1
i6 Form A-2281 Sheet, Instruction—Not Shown 1

*48700-1 kit can be ordered, which is without Hem 7.
=xltem &, 11 and 16 are included in gauge kit.

2364-F-4-15-78
SUPERSEDES
2364-F-5-15-77






CONTROL STAND—NO. 45001

CARCO MODEL G-80-PS5, WINCH
PARTS LIST SECTION—-PAGE 29
CONTROL STAND

CONTROL STAND GROUP NO'S
48001-1 THRU 480018
CARCO aty. [aTy.| aty. JaTry. | arv. [ aty. | aTty,. | oTv.
REF.| PART NO. NAME AND DESCRIPTION -1 -2 -3 -4 -5 5 -7 -8
1 | 49002-1 Housing 1 1 I
2 | 49002-2 Housing 1 1 1
3 | 49002-3 Housing 1
4 | 490024 Housing i
5 | 41403 Spring I I I ! ! I 1 i
6 | 49003 Lever Assy. i i | ! { ] | I
7 | 49007 Lock Plate 2 2 2 2 2 2 2 2
& | 49804-3 Spacer 1 1 1 I 1 1 1 1
9 | 49010 Pin I 1 1 i 1 1 1 1
Hy | 160336 Nui, 3/8 UNC Hex 2 2 2 2 2 2 2 2
11 | 16039-66 Lock Nui, ESNA 2INE.D66 1 1 1 i 1 1 1 I
I2 | 49314 Shift Instruction Plate 1 1 1 1
{3 | 16047620 | Cap Screw, 3/8 UNC x 2-1/2 HH. 2 2 2 2 2 2 2 2
14 | 160646 Washer, 3/8 4 4 4 4 4 4 4 4
15 | 16381-13 Hitch Pin, WESTERN WIRE WW-13§ 1 1 1 i 1 1 I I
t6 | 41404 Ball 1 1 1 1 1 | I I
17 | 16294824 | Spring Pin, /4 x 1-1/2 i 1 1 i 1 | { 1
I8 | 49004 Push Rod | 1 i ; I 1 I i
19 1493143 Shift instruciion Plate 1
*|terns 16, 17, 18 are included in item 6. o

2318-F-11-1-77
SUFPERSEDES
2318-F-5-15-77



CARCO PS WINCH W/FREE SPOCL
PARTS LIST SECTION—PAGE 30
CONTROL STAND ASSY,

,&\\’ i

U e
Q\f \é\,’KHOUSWG (REF.} 12
3 1 4

ODD bASH NUMBERS
FOR L.EFT HAND
MOUNTING ON TRACTOR

49806-1 49806-2

------

ran )
H
I
- s
é EARS I
.(

a3

fi-t4 anat
o
) ()
) -

- boa .
- Laution @ !
¥ -.':;'a::;""‘%'llifr‘;' ~ i
() 3
L.
i /év
23 HOUSING (REF ) 1

4

EVEN DASH NUMBERS
FOR RIGHT HAND
MOUNTING ON TRACTOR

49806-3 : 498086-4

CONTROL STAND ASSEMBLY 49805
WINCH SERIAL NUMBER 5137 THRU 5140, 5188 AND UP

2318-B-5-15-77
SUPERSEDES
2318-B-7-1-76

P



CARCO PS WINCH W/FREE SPOOL
PARTS LIST SECTION —PAGE 31
CONTROL STAND ASSY,

CONTROL STAND ASSEMBLY 49805-1 thru -9

CARCO QUANTITY
REF, PART NO. NAME AND DESCRIPTION 1 2 13 2 5 6 19 8 9
1 16033-6 Nut, 3/8 UNC Hex 2 20 2 2412 212 2 2
2 16035-66 Lock Nut, ESNA 21NE-066 i 1 1 | i ! 1 I i
3 16047-632 [ Cap Screw, 3/8 UNC x4 HH. 2 2| 2 2412412412 2 2
4 16064-6 Washer, 3f8 4 4 414141 414 |4 4
5 16236-4 Kaoh I 1 1 I | I I I l
6 16381-13 Hitch Pin, WESTERN WIRE ww-13 | 2 2121 2 2 21272 2
7 41403 Spring i I I i 1 1 i l 1
*R 49003 Power Shift Lever Assy. i i i 1 1 i i i I
9 49007 Lock Plate 2 21 2 2 2 2: 212 2
L0 49804.3 Spacer 1 I | 1 1 1 i [ |
i 45010 Pin 2 21 2 p 2 20242 2
12 49314 Power Shift [ostruction Plate 1 I 1 f
13 49314-2 Power Shift instruction Plate i i i
14 46802-2 Free Spoal Lever Assy. 1 1 I | 1
15 49802-1 Free Spool Lever Assy. I i i !
16 49804-1 Spacer ; | i I I I I i 1
17 49804-2 Spacer 3] 3|3 3103 3 313 3
18 49807-1 Erce Spool Instruction Plate ! 1 1
19 498072 Free Spool Instruction Plate i i 1 1
20 49806-1 Housing ] ]
21 49806-2 Iousing | 1 1
22 49806-3 Housing I ! |
23 50911 Power Shift instruction Plate i
24 50912 PTO Valve Instruction Plate i
*25 49004 Push Rod | ] 1 1 1 I 1 1 1
#26 49005 Handle | I 1 1 ; i 1 i i
%27 41404 Bali I I i 1 1 I I i {
*28 16294-824 | Spring Pin, 1/4 x 1-1/2 1 f 1 i ! { ! I I
29 49806-4 Housing 1

xHems 25, 26, 27, 28 are included in item 8.

2415-F-11-1-77
SUPERSEDES
2418-F-5-15-77



CARCO MODEL G-80-PSC & PSM WINCH
PARTS LIST SECTION—PAGE 32
BRAKE STAND

BRAKE STAND — NO. 49434

[« » I SN

[ R U

BRAKE STAND GROUP NO.
REF. |CARCOPARTNO. NAME AND DESCRIPTION QUANTITY | QUANTITY | QUANTITY
49434-7 494348 494349
i 1633-6 Nut, 3/8 UNC llex 4 4 4
2 16039-83 Lock Nut, ESNA 2INE-083 i 1 1
3 16047-608 Cap Screw, 3/8UNCx 1 HH. 2 2 2
4 16047-620 Cap Screw, 3/8UNCx 2-1/2 HH. 2 2 2
5 16047-818 Cap Screw, #/2UNC x 2-1/4 HH. i 1 |
6 16064-3 Washer, No. 10 I 1 i
7 16064-6 Washer, 3/8 2 2 2
8 16067-6 Lock Washer, 3/8 4 4 4
9 163984 -Boft, CABLECRAFT 161-(0i1(-4 1 1 i
10 41404 Ball 1 | 1
11 4G22 500277 Sector 1 ] i
12 49435 Handle #.4.4 1 | 1
13 49436 Washer 2 2 2
i4 49437 Bushing 1 [ I
is 49438 Spacer 4 4 4
it A9AAQT (02 Rod 1 i 1
17 49444-3 Housing l
18 49445 Spring 1 1 [
19 49446 Plate 1 1 [
20 160674 Lock Washer, 1/4 2 2 2
2t 50099 Arm ] i i
22 49444 -4 Housing I
23 46444.5 Housing t

2415-B-b-10-77

SUPERSEDES
2415-B-7-1-76

o

*See page 11 for brake control group used with these stands.




CARCC MODEL G-80-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 33

COUPLER
TO CHANGE FROM A RIGID TO A SWIVEL COUPLER,
REMOVE DOWEL PIN, ITEM 9.
@
COUPLER-NO. 44293 7
QUAN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
: uNIT
i Y-905-7 Bolt {includes items 2 and 3) 1
2 Y9055 Nut (includes item 3) 1
3 16288-1248 Cotter Pin, 3/8x 3 1
4 32711 Coupler 1
5 45703 Clamp (includes items 6, 7 and 8) 1
6 16047-1G22 Cap Screw, 5/8 UNC x 2-3/4 HH, 2
7 16033-10 Nut, 5/8 UNC Hex 2
8 16067-10 Washer, 5/8 Lock 2
9 32874 Pin 1

23132-F-5-15-77
SUPERSEDES
2319-F-7.1-76




CARCO MODEL G-80-P5, PSM & PSC WINCH

PARTS LIST SECTION—PAGE 34
FAIRLEAD

THIS FAIRLEAD IS NORMALLY FURNISHED AS A 3-ROLLER UNIT, WITH
HORIZONTAL ROLLER IN TOP POSITION — IF A 4-ROLLER UNIT (8 RE-
CGUIRED, AN ADDITIONAL ROLLER CAM BE SUPPLIED CONSISTING OF
ITEMS LISTED IN COLUMN “A” IN PARTS LIST.

SECTION A-A

WINCH COVER,

FAIRLEAD-PART NO. {

SECTION B8-8
HORIZONTAL ROLLER

VERTICAL ROLLER

1617

COVER

STANDARD
DRUM
{NO. 44153)

HOUSING S1.EEVE
REF, (SEE NOTE}

HI-CAP DR
R (NO. 44681) -

SECTION C-C

NOTE: AT INSTALLATION, POSITION HOUSING (ITEM 8]
SO IT IS CENTERED AS NEARLY AS POSSIBLE ON CABLE
DRUM. BURN END OF HOUSING SLEEVE iF NECESSARY,
INSTALL ITEMS 16 AND 17 AS REQUIRED TO MAKE
MAXIMUM GAP OF 1/8" BETWEEN SPACERS AND

404 16-30 {3 ROLLER, USE WITH STD. DRUM NO. 44153}
404 16-40 (4 ROLLER. USE WiTH STD. DRUM NO. 44153)
46667-30 (3 ROLLER, USE WITH HI CAP DRUM NO. 44681)
46667-40 (4 ROLLER, USE WiTH HI CAP DRUM NO. 44681)

QUAN,
REF. CARCO PART NO. MAME AND DESCRIPTION PER “AY
UNIT
1 26248 Name Plate 1
2 16055-5 Drive Screw, #10x 3/8 Type U 4
3 16047-2018 Cap Screw, 1-1/4 UNC x 2-1/4 HH, 2
4 16288-1240 Cotter Pin, 3/8x 2-1/2 3 1
3 16036-24 Nut, TIMKENK811%1 3 1
6 35016 Shaft 1 ]
7 30706 Roller 1 1
8 40415 Housing 1
15235 Brg. Cup 6 2
9 15178 Brg. Cone ) 2
10 36044 Dust Guard 6 2
11 162222 Fitting, ALEMITE 16108 5 1
12 30705 Roller 2
13 30701 Shaft 2
14 30045 Retainer 4
15 16063-20 Washer, 1-1/4 2
16 45879-1 Spacer 2
17 49879-2 Spacer 2
* 18 42184 Atlaching Lug 2
19 49043-2 Cable Guard 1
20 16288-1272 Cotter Pin, 3/8 x 4-1/2 1

*Welds to winch case.

2319-B-5-18-77
SUPERSEDES
2319-8B-7-1-76

o1



